Download Print this page

Advertisement

GENERATOR
LIST Nos. E 43: E027
E 60: E028
E 71: E029
SPECIFICATIONS AND PARTS ARE SUBJECT TO CHANGE FOR IMPROVEMENT
E 43
E 60
E 71
E 60
August 2005
MODELS
E 43
E 60
E 71
Hitachi
Power Tools
TECHNICAL DATA
SERVICE MANUAL
AND
E

Advertisement

   Also See for Hitachi E 43

   Summary of Contents for Hitachi E 43

  • Page 1

    E 71 Hitachi Power Tools GENERATOR E 43 TECHNICAL DATA E 60 SERVICE MANUAL E 71 E 60 LIST Nos. E 43: E027 August 2005 E 60: E028 E 71: E029 SPECIFICATIONS AND PARTS ARE SUBJECT TO CHANGE FOR IMPROVEMENT...

  • Page 2: Table Of Contents

    9. TROUBLESHOOTING GUIDE ....................... 6 9-1. Diagnosis and Corrective Action ..................... 6 9-2. Checking Continuity ........................18 9-3. Tightening Torque ......................... 20 9-4. Wiring Diagram ..........................22 Assembly Diagram for E 43 Assembly Diagram for E 60 Assembly Diagram for E 71...

  • Page 3: Product Name

    2. MARKETING OBJECTIVE A series of generators, Models E 43, E 60 and E 71 will be put on the North American market in order to introduce our new engine tools on overseas markets. The maximum output of these generators is shown in the following table.

  • Page 4: Specifications

    5. SPECIFICATIONS Model E 60 E 71 Generator Rated AC voltage 120/240 31.7/15.9 Rated AC current 41.7/20.8 50.0/25.0 3800 5000 6000 Rated AC output 4300 6000 7100 Max. output Single Phase Frequency Engine GX240 GX340 GX390 Model bhp (kW)/3600r/min. 11 (8.1) 13 (9.6) 8 (5.9) Max.

  • Page 5: Starting Current

    Because a general electrical equipment is not indicated with the power factor, "0.8" is used in the case of an electric power tool and "0.5" in the case of a general-purpose motor for the above rough calculation. Generator Rated AC output 3800 VA E 43 5000 VA E 60 6000 VA E 71 Power consumption of an electric circular saw, planer, disk grinder or the like may be higher depending on the load.

  • Page 6: Precautions In Sales Promotion

    7. PRECAUTIONS IN SALES PROMOTION In the interest of promoting the safest and most efficient use of the Models E 43, E 60 and E 71 Generators by all of our customers, it is very important that at the time of sale the salesperson carefully ensures that the buyer seriously recognizes the importance of the contents of the Handling Instructions, and fully understands the meaning of the precautions listed on the Caution Plates attached to each unit.

  • Page 7: Maintenance

    (5) Before operation, perform inspection according to the Handling Instructions. 8. MAINTENANCE Periodical maintenance is required for efficient use of the Models E 43, E 60 and E 71 by the customers. Advise the customers to thoroughly read and understand the maintenance instructions specified in the Handling Instructions ("MAINTENANCE").

  • Page 8: Troubleshooting Guide

    --- 6 ---...

  • Page 9

    --- 7 ---...

  • Page 10

    --- 8 ---...

  • Page 11

    --- 9 ---...

  • Page 12

    --- 10 ---...

  • Page 13

    --- 11 ---...

  • Page 14

    --- 12 ---...

  • Page 15

    --- 13 ---...

  • Page 16

    --- 14 ---...

  • Page 17

    --- 15 ---...

  • Page 18

    --- 16 ---...

  • Page 19

    --- 17 ---...

  • Page 20: Checking Continuity

    --- 18 ---...

  • Page 21

    --- 19 ---...

  • Page 22: Tightening Torque

    --- 20 ---...

  • Page 23

    --- 21 ---...

  • Page 24: Wiring Diagram

    --- 22 ---...

  • Page 25

    --- 23 ---...

  • Page 26

    Hitachi Power Tools LIST NO. E027 ENGINE TOOL PARTS LIST GENERATOR 2005 • • Model E 43 (E1) GENERATOR TANK...

  • Page 27

    E 43 FRAME , ACCESSORIES 61 62 64 --- 2 --- 8 -- 05...

  • Page 28

    E 43 PANEL WIRE HARNESS 8 -- 05 --- 3 -- -...

  • Page 29

    PARTS E 43 ITEM CODE NO. DESCRIPTION REMARKS USED GENERATOR 683-785 BAND 683-784 BOLT M10X215 683-780 ROTOR COMP. 683-680 HEX. BOLT M8X18 683-779 FRONT COVER 683-685 TAPPING SCREW D5X10 683-686 END COVER 683-684 MUFFLER STAY 683-681 HEX. BOLT M8X14 683-783...

  • Page 30

    PARTS E 43 ITEM CODE NO. REMARKS DESCRIPTION USED 683-746 FRONT MUFFLER COVER 683-759 RETAINER PIN 683-760 WASHER 683-751 WHEEL 683-752 SHAFT COMP. 683-756 ACCESSORIES KIT (1) 1 INCLUD. 63, 82, 89, 90 683-733 WIRE HARNESS 683-761 ACCESSORIES KIT 1 INCLUD. 61, 62, 64-66, 84, 91-93...

  • Page 31

    PARTS E 43 ITEM CODE NO. DESCRIPTION REMARKS USED 683-716 CORD COMP. 683-713 CORD COMP. (BLUE) 683-717 CORD COMP. (BLUE) 683-718 CORD COMP. (GRAY) --- 6 --- * ALTERNATIVE PARTS 8 -- 05 Printed in Japan (050805N)

  • Page 32

    Hitachi Power Tools LIST NO. E028 ENGINE TOOL PARTS LIST GENERATOR 2005 • • Model E 60 (E1) GENERATOR TANK...

  • Page 33

    E 60 FRAME , ACCESSORIES 61 62 64 --- 2 --- 8 -- 05...

  • Page 34

    E 60 PANEL WIRE HARNESS 8 -- 05 --- 3 -- -...

  • Page 35

    PARTS E 60 ITEM CODE NO. DESCRIPTION REMARKS USED GENERATOR 683-683 BAND 683-682 BOLT M10X215 683-676 ROTOR COMP. 683-680 HEX. BOLT M8X18 683-675 FRONT COVER 683-685 TAPPING SCREW D5X10 683-686 END COVER 683-684 MUFFLER STAY 683-681 HEX. BOLT M8X14 683-679 THROUGH BOLT M6X155 683-678 REAR COVER...

  • Page 36

    PARTS E 60 ITEM CODE NO. REMARKS DESCRIPTION USED 683-746 FRONT MUFFLER COVER 683-759 RETAINER PIN 683-760 WASHER 683-751 WHEEL 683-752 SHAFT COMP. 683-756 ACCESSORIES KIT (1) 1 INCLUD. 63, 82, 89, 90 683-733 WIRE HARNESS 683-761 ACCESSORIES KIT 1 INCLUD. 61, 62, 64-66, 84, 91-93 PANEL 683-688 PANEL COMP.

  • Page 37

    PARTS E 60 ITEM CODE NO. DESCRIPTION REMARKS USED 683-716 CORD COMP. 683-712 CORD COMP. (GRAY) 683-713 CORD COMP. (BLUE) 683-717 CORD COMP. (BLUE) 683-718 CORD COMP. (GRAY) --- 6 --- * ALTERNATIVE PARTS 8 -- 05 Printed in Japan (050805N)

  • Page 38

    Hitachi Power Tools LIST NO. E029 ENGINE TOOL PARTS LIST GENERATOR 2005 • • Model E 71 (E1) GENERATOR TANK...

  • Page 39

    E 71 FRAME , ACCESSORIES 61 62 64 --- 2 --- 8 -- 05...

  • Page 40

    E 71 PANEL WIRE HARNESS 8 -- 05 --- 3 -- -...

  • Page 41

    PARTS E 71 ITEM CODE NO. DESCRIPTION REMARKS USED GENERATOR 683-768 BAND 683-767 BOLT M10X260 683-763 ROTOR COMP. 683-680 HEX. BOLT M8X18 683-762 FRONT COVER 683-685 TAPPING SCREW D5X10 683-769 END COVER 683-684 MUFFLER STAY 683-681 HEX. BOLT M8X14 683-766 THROUGH BOLT M6X155 683-765 REAR COVER...

  • Page 42

    PARTS E 71 ITEM CODE NO. REMARKS DESCRIPTION USED 683-746 FRONT MUFFLER COVER 683-759 RETAINER PIN 683-760 WASHER 683-751 WHEEL 683-752 SHAFT COMP. 683-756 ACCESSORIES KIT (1) INCLUD. 63, 82, 89, 90 683-733 WIRE HARNESS 683-761 ACCESSORIES KIT INCLUD. 61, 62, 64-66, 84, 91-93 PANEL 683-770 PANEL COMP.

  • Page 43

    PARTS E 71 ITEM CODE NO. DESCRIPTION REMARKS USED 683-716 CORD COMP. 683-712 CORD COMP. (GRAY) 683-713 CORD COMP. (BLUE) 683-717 CORD COMP. (BLUE) 683-718 CORD COMP. (GRAY) --- 6 --- * ALTERNATIVE PARTS 8 -- 05 Printed in Japan (050805N)

This manual also for:

E 71, E 60

Comments to this Manuals

Symbols: 0
Latest comments: